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b‘ Zhejiang Xinhai Testing Co., Ltd.

No.: 201904-M-011335-2
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ETM Armaturen

WL A8 IR i 7k 3% BB AL A 2R A A

Zhuao Village,Oubei Street,PC:325102,Wenzhou City,Zhejiang ,P.R.China
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Product Name: DIN F7 Gate Valve
1 .
I 1904011335-2-1~1904011335-2-3
Sample Number:
Hﬁ:. EN 10213 GP240GH & 1.0619
Material:
R ¢
Model: ETM Armaturen Fig.F.163
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Specs:
PP
Batch&Heat Number: S
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Production Company ETM Armaturen
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Sample Collect Date 2048
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Fast Duifation 2019.4.25~2019.4.29
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Test Requirement Tensile test. Hardness test. Component Analysis. Impact test
TR 771 HERT—R
Test Method Refer to next page(s)
AL R HERTF—H
Test Result Refer to next page(s)
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b Zhejiang Xinhai Testing Co., Ltd.

No.: 201904-M-011335-2
1. Fifik 56/ Tensile test

WiXT7#%: ASTM A370-2018 4Nl it /72 1 RB IR IR 7 VA FN s L

Test Method: ASTM A370-2018 Standard Test Methods and Definitions for Mechanical Testing of Steel Products
WRAXAS: WAW-300 (Q) THbl4% il eyl Al iR 77 B IAL ET-02 :

Test Equipment: WAW-300 (Q) Electro Hydraulic Servo Universal Testing Machine ET-02

WAL R

Test Result:

1904011335-2-1

sy

457 420~600
Pass
I
356 =240 fia
Pass
I
38.0 =27 e
Pass

RN y
Sample photos
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Y Zhejiang Xinhai Testing Co., Ltd.

-

No.: 201904-M-011335-2

2. T 56 /Hardness test

WiAT7%: ASTM A370-2018 4 i 772 P RERIG 7 VA A 5 S

Test Method: ASTM A370-2018 Standard Test Methods and Definitions for Mechanical Testing of Steel Products
WAL A : HB-3000B i EKAi# it HT-02

Test Equipment: HB-3000B Brinell hardness tester HT-02

ARG R -

Test Result:

1904011335-2-2 132 131 132 132 e
Pass
i E* <237HBW
Customer Requirement
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b Zhejiang Xinhai Testing Co., Ltd.

No.: 201904-M-011335-2
3. %434 Hr/Component Analysis

WRT7¥5: ASTM E415-2017 FIKAEJR T AR5 Wi 5 M A A 40 i b vk 56y v

Test Method: ASTM E415-2017 Standard Test Method for Analysis of Carbon and Low-Alloy Steel by Spark
Atomic Emission Spectrometry

W3R 1X#: FOUNDRY-MASTER XPERT 4 B i K6 614X GP-01

Test Equipment: FOUNDRY-MASTER XPERT Full spectrum direct reading spark spectrometer GP-01

WAL R -

Test Result:

25 3R Results
% 0.18 0.38 0.69 0.020 0.005 0.009
0
EN 10213 1.0619
B3R 0.18~0.23 <0.60 0.50~1.20 <0.030 <0.020 <0.30
Requirement
Results
o % 0.003 0.002 0.009 0.003 0.026
0
EN 10213 1.0619
R <0.40 <0.12 <0.30 <0.03 <10
Requirement
i BT TR B FFA EN 10213 1.0619 #4 i R
Conclusion All elements meet the material requirements of EN 10213 1.0619.

B A
Sample photos
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b‘ Zhejiang Xinhai Testing Co., Ltd.

No.: 201904-M-011335-2
4, PhifiikE8/Impact test

WK J7 ¥k ASTM A370-2018 4N i 77 14 RE IR J7 VA A 2 X
Test Method: ASTM A370-2018 Standard Test Methods and Definitions for Mechanical Testing of Steel Products
WA 2E: TB-500DZ TUHLEF 2K IR 4 B 3 tiAl CI-01

Test Equipment: JB-500DZ Computer screen display ultra low temperature full automatic impact test machine

CJ-01
WAL R
Test Result:
i
Absorbed Energy
: Q)
WA RS Brop | RRERE ;
PR ; - i
G s Sample Size Notched Test Syl Casblion
7 ; (mm) form temperature SFH5 48
g Measured
) Average value
value
65.5 R
1904011335-2-3 7:5%10%55 V=2mm 20 79.5 725 I;ii:s
73.0
&ER A4 =277
Customer
: Average value=27]
Requirement

R LYYy
Sample photos

***?&%%ﬁ***
***End of report™**
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D Zhejiang Xinhai Testing Co., Ltd.
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Statement

1. MELRRKREEHEIRB AL AETHK.

This report will be invalid if no special seal of the test report or public seal of the testing department are stamped.
2. RELRK. #H& MHEAZETLN.

This report will be invalid if no signatures and seals of the experimenter, auditor and certifier are signed and
stamped.

3. MEWBLHK-

This report will be invalid if the content of the report is altered.

4, MRRMEEGFI WETWEHRE Z B+ H A AR Rc R .

If there is any objection to this report, please inform the test department in 15 days since the day the company has
received the report.

5. —RAEN, BFERRAUNREES T

Generally, entrusted testing is only responsible for the sample.

6. ARG =X B IR R M Tt REARRK = BH FEAREH B AR .

Our laboratory is responsible for this test result. No one shall copy this report if they do not hold the written
consent of our laboratory.

7. WERW, UREPCHE M.

If there is any discrepancy between the Chinese and the English versions of the above statement, the Chinese
version shall prevail.

8. AR E AL ARIERA A .

This report is not for arbitration and relevant certificates.
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Add : No. 416 Binhai twenty two Road, Binhai Development Zone, Wenzhou, Zhejiang Province, China




